
Printed on 05/25/16

Advanced Wastewater Study Guide

Wisconsin Department of Natural Resources
Operator Certification Program

PO Box 7921, Madison, WI 53707

http://dnr.wi.gov

February 2016

Wisconsin Department of Natural Resources

The Wisconsin Department of Natural Resources provides equal opportunity in its employment, programs, services, and functions under 
an Affirmative Action Plan. If you have any questions, please write to Equal Opportunity Office, Department of Interior, Washington, D.C. 
20240.  This publication is available in alternative format (large print, Braille, audio tape. etc.) upon request. Please call (608) 266-0531 
for more information.

Wastewater Operator Certification
[...]
Anoxic selector volume = 55,000 gals
Aeration basins volume = 500,000 gals
MLSS = 3,400 mg/L
Wasting rate = 20,000 gpd
WAS concentration = 5,000 mg/L

FORMULAS AND SOLUTION:

Biological reactor solids (lbs) = tank vol.s (MG) × MLSS (mg/L) × 8.34
     = (0.045 MG + 0.055 MG + 0.500 MG) × 3,400 mg/L × 8.34
     = 17,014 lbs

Solids removed (lbs/day) = WAS rate (MGD) × WAS conc. (mg/L) × 8.34
     = 0.020 MGD × 5,000 mg/L × 8.34
     = 834 lbs

Sludge age (days) = biological reactors solids (lbs) ÷ solids removed (lbs/day)
     = 17,014 lbs ÷ 834 lbs/day
     = 20 days

30.1.1

30.1.2

Given data, determine the hydraulic retention time (HRT) (hrs) in an anaerobic selector.

Given data, determine the sludge age (days) in an enhanced biological phosphorus removal
(EBPR) plant.

Advanced Wastewater Study Guide - February 2016



Printed on 05/25/16Page    76  of   112

GIVEN:

Effluent soluble phosphorus = 0.2 mg/L
Effluent TSS = 30 mg/L
MLSS phosphorus = 5% 

FORMULA AND SOLUTION:
[NOTE: percent is expressed as a decimal] 

TP (mg/L) = soluble phos. (mg/L) + particulate phos. (mg/L) 
     = soluble phos. (mg/L) + [effluent TSS (mg/L) × phos. (%)]
     = 0.2 mg/L + (30 mg/L × 0.05) 
     = 0.2 mg/L + 1.5 mg/L
     = 1.7 mg/L

GIVEN:

Influent flow = 0.240 MGD
Influent TP = 6 mg/L
Sludge storage tank decant flow = 10,000 gpd
Sludge storage tank decant TP = 48 mg/L
Belt press filtrate flow = 12,000 gpd
Belt press filtrate TP = 20 mg/L

FORMULAS AND SOLUTION:

Decant TP (lbs/day) = decant flow (MGD) × decant TP conc. (mg/L) × 8.34
     = 0.010 MGD × 48 mg/L × 8.34
     = 4.0 lbs of TP/day

Filtrate TP (lbs/day) = filtrate flow (MGD) × filtrate TP conc. (mg/L) × 8.34
     = 0.012 MGD × 20 mg/L × 8.34
     = 2.0 lbs of TP/day

TP from sidestreams (lbs/day) = decant TP (lbs/day) + filtrate TP (lbs/day)
     = 4.0 lbs/day + 2.0 lbs/day
     = 6.0 lbs/day

Influent TP (lbs/day) = influent flow (MGD) × influent TP conc. (mg/L) × 8.34
     = 0.240 MGD × 6 mg/L × 8.34
     = 12.0 lbs/day

30.1.3

30.1.4

What is the concentration of total phosphorus (TP) (mg/L) in plant effluent if the soluble 
phosphorus is 0.2 mg/L and effluent total suspended solids (TSS) is 30 mg/L. The 
phosphorus content of the mixed liquor is 5%.

Given data, determine the total phosphorus (TP) loading (lbs/day) into a treatment plant.

Advanced Wastewater Study Guide - February 2016



Printed on 05/25/16Page    77  of   112

Chapter 31 - Theory and Principles - Chemical Removal

Section 31.1 - Chemicals and Chemical Reactions

TP loading (lbs/day) = influent TP (lbs/day) + TP from sidestreams (lbs/day)
     = 12 lbs/day + 6 lbs/day
     = 18 lbs of TP/day

A positively charged iron ion (+3) combines with a negatively charged phosphate ion (-3) to 
form the precipitate, iron phosphate.

Fe+³ + PO4¯³ <--> FePO4 (solid precipitate)

This equation shows that 1 mole of iron (Fe) will react with one mole of phosphorus (P). The 
mole ratio is therefore 1:1. Mole ratios sound intimidating, but what they are really about is 
the ratio of the metal atom (either Fe or aluminum (Al)) to the influent P atom.  The mole ratio
describes how many atoms of Fe or Al are needed to treat 1 atom of influent P.

For a ferric iron (+3), on an atom-to-atom basis, (mole can be thought of as short for 
molecular weight), 1 mole of Fe will react with 1 mole of P so the mole ratio is 1:1.  The 
weight of one mole of iron is 56 grams and the weight of one mole of phosphorus is 31 
grams (see figure 31.1.1.1).  The weight ratio of Fe+3 to P therefore is 56 ÷ 31 = 1.8:1.

For ferrous, iron (+2), the mole ratio of Fe to P is 3:2 (see figure 31.1.1.2), assuming iron 
stays in the +2 form, 3 moles of iron (168 grams) are needed to remove 2 moles (62 grams)
of phosphorus.  The weight ratio is thus 2.7:1.

For aluminum, the mole ratio of Al+3 to P is 1:1 (see figure 31.1.1.3).  One mole of 
aluminum (26.98 grams) is needed to remove one gram of phosphorus (30.97 grams).  The 
weight ratio is thus 0.87:1.

31.1.1 Describe the chemical reaction of metal salts with phosphorus (on a mole basis).

Advanced Wastewater Study Guide - February 2016



Printed on 05/25/16Page    78  of   112

Figure 31.1.1.1

Figure 31.1.1.2

Advanced Wastewater Study Guide - February 2016



Printed on 05/25/16Page    79  of   112

Figure 31.1.1.3

Each phosphorus removal chemical (metal salt) has an optimum pH range for precipitating 
out the phosphorus as a metal phosphate. Iron phosphate [FePO4] and aluminum 
phosphate [AlPO4] are least soluble at a pH of 6.8 to 7.0, thus precipitate out best at this pH
range. Wastewater pH levels outside of this optimum range will require more chemical to 
achieve the same removal efficiency. While not all wastewaters are at a pH of 6.8 to 7.0, 
metal phosphates still precipitate out well in the pH range of most wastewaters of 6.0 to 8.5.

Sulfide will react with iron forming a black precipitate. High sulfide wastewater will require 
higher dosages of iron salts.

Sources of sulfides include hauled and certain industrial wastes and collection systems with 
long detention times.

Reaching very low effluent phosphorus concentrations requires increasing amounts of metal
salt because of the competition between phosphate and hydroxide precipitation.

Using either aluminum or iron salts, a graph of metal dose versus residual dissolved 
phosphorus can be drawn that illustrates this relationship (see figure 31.1.4.1). 

At a given pH and alkalinity, the dissolved orthophosphate concentration in the wastewater 
will determine whether metal phosphates or metal hydroxides are formed.   As the dissolved
phosphorus concentration (effluent phosphorus) decreases, more metal hydroxides will be 

31.1.2

31.1.3

31.1.4

Discuss the effect of wastewater pH on phosphorus removal chemical feed requirements.

Discuss the effects of influent wastewater with high sulfides on phosphorus removal using 
iron salts.

Describe how the metal salt dose changes to meet very low effluent phosphorus limits.

Advanced Wastewater Study Guide - February 2016



Printed on 05/25/16Page    80  of   112

Chapter 32 - Operation and Maintenance - Chemical Removal

Chapter 33 - Monitoring, Process Control, and Troubleshooting - Chemical 
Removal

Section 32.1 - Definitions

Section 33.1 - Sidestreams

Figure 31.1.4.1

formed.

To achieve low effluent phosphorus limits, increasingly larger doses of metal salts are 
required to remove additional phosphorus.  Eventually, chemical equilibrium will be reached
with no further reduction in phosphorus.

Vivianite, a hydrated iron phosphate (Fe3(PO4)2•8(H²0)), is a hard crystal that can form in a
wastewater treatment plant’s piping and valving when iron salts are added in excess for 
chemical phosphorus removal.  Vivianite is associated with anaerobic conditions.  Vivianite
is the desired product when iron is added to control struvite.  When added upstream from 
head exchanges, it can accumulate causing plugging and interfering with heat transfer.

Sidestreams or recycle streams usually come from solids handling, treatment, or 
dewatering processes, such as decanting digesters or sludge storage tanks. These 
sidestreams could be problematic if the decant or filtrate is high in suspended solids. The 
suspended solids could contain large amounts of phosphorus, reintroducing both the solids 
and phosphorus back into the treatment process.  The amount of phosphorus being 
recycled back through the treatment processes via high suspended solids could be 
significant. Old sludge solids may also be harder to settle, thus, if carried out in the effluent, 
could result in elevated suspended solids, biochemical oxygen demand (BOD), and 

32.1.1

33.1.1

Define vivianite.

Discuss the possible impact of a sidestream high in suspended solids.

Advanced Wastewater Study Guide - February 2016



Printed on 05/25/16Page    81  of   112

Chapter 34 - Calculations - Chemical Removal

Section 34.1 - Calculations

phosphorus. Solids processing should be operated to minimize the amount of suspended 
solids in the sidestreams.

The most common sidestreams are from:

A. Thickening and dewatering process
     1. Gravity belt thickening filtrate
     2.  Centrifuge centrate
     3.  Gravity thickening supernatant
     4.  Dissolved air filtration subnatant
     5.  Rotary drum thickening filtrate
     6.   Belt filter press filtrate
     7.  Sludge drying bed underdrain
     8.  Plate and frame filtrate
     9.  Reed bed filtrate

B. Stabilization and storage
     1.  Aerobic digester decant
     2.  Anaerobic digestion supernatant
     3.  Biosolids storage decant
     4.  Effluent sand filter backwash

GIVEN:
[TP = total phosphorus]
[MGD = million gallons per day]

Influent flow = 2.0 MGD
Influent TP = 8.0 mg/L

Metal salt solution
     Specific gravity = 1.40
     Percent metal in solution = 12.5%
     Metal to phosphorus removal ratio (weight basis) = 1.8:1.0

FORMULAS AND SOLUTION:

A. Determine the amount of influent phosphorus to remove
     TP to remove (lbs) = influent flow (MGD) × TP conc. (mg/L) × 8.34
          = 2.0 MGD × 8.0 mg/L × 8.34
          = 133 lbs of phosphorus

33.1.2

34.1.1

List common sidestreams or recycle streams within a treatment plant.

Using metal salt chemical data, theoretically calculate the amount of chemical salt solution 
to add (gallons per day or gpd) to remove phosphorus.

Advanced Wastewater Study Guide - February 2016



Printed on 05/25/16Page    82  of   112

B. Determine the metal salt in a solution (lbs/gal) knowing the specific gravity
     Metal salt (lbs/gal) = specific gravity × 8.34
          = 1.40 × 8.34
          = 11.68 lbs of metal salt/gal

C. Determine the actual metal in a metal salt solution (lbs/gal) with a certain percent metal 
content
     Metal in solution (lbs/gal) = metal salt (lbs/gal) × % metal
          = 11.68 lbs × 0.125
          = 1.5 lbs of metal/gal

D. Look up removal ratio for the metal salt being used

E. Determine the metal needed (lbs) to remove the incoming phosphorus (lbs)
     Metal (lbs/day) to add to remove TP (lbs) = removal ratio × influent TP (lbs)
          = 1.8 × 133 lbs TP
          = 239 lbs/day of metal to add

F. Determine the metal salt solution to add (gpd) with a certain percent metal content to 
add.
     Metal salt solution to add (gals) = metal to add (lbs) ÷ metal (lbs/gal)
          = 239 lbs ÷ 1.5 lbs/gal
          = 159 gpd of metal salt solution

GIVEN:

Average influent TP = 12 mg/L
Average influent flow = 0.650 MGD
Chemical cost per year = $4,400
Chemical feed O&M cost per year = $600
Sludge handling cost per year = $975

FORMULA AND SOLUTION:

TP removed ($/lb) = (chem. cost + O&M cost + sludge handling cost) ÷ TP removed (lbs/yr)
     = ($4,400 + $600 + $975) ÷ (0.650 MGD × 12 mg/L × 8.34 × 365 days/yr)
     = $5,975 ÷ 23,744 lbs of TP
     = $0.25/lb of TP removed

GIVEN:

34.1.2

34.1.3

Given the costs associated with chemical phosphorus removal, calculate the cost per pound
of phosphorus removed.

Given the specific gravity of a metal salt solution and actual % metal content, determine the 
pounds of actual metal in a gallon of metal salt solution.

Advanced Wastewater Study Guide - February 2016



Printed on 05/25/16Page    83  of   112

Ferric chloride solution with a specific gravity of 1.40 and 12.5% iron content

FORMULAS AND SOLUTION:

Metal salt/gal. solution (lbs) = specific gravity × 8.34
     = 1.40 × 8.34
     = 11.7 lbs/gal

lbs metal/gallon metal salt solution = metal salt (lbs/gal) × % metal
     = 11.7 lbs/gal × 0.125
     = 1.46 lbs/gal

Advanced Wastewater Study Guide - February 2016



Printed on 05/25/16Page    84  of   112

Part 8 - D: Disinfection

Chapter 35 - Theory and Principles - Chlorination

Section 35.1 - Chlorination and Dechlorination Chemistry

Section 35.2 - Process Understanding and Performance Limiting Factors

A. Gaseous chlorine (Cl2)
Gaseous chlorine mixed with water forms hypochlorous (HOCl) and hypochloric (HCl) acids.

They are expressed as:
     1. Hypochlorous acid
          Cl2 + H2O --> HOCl + HCl
     2. Hypochloric acid
          Cl2 + H2O --> HOCl + H + Cl

The hypochlorous acid ionizes (depending on pH) to form hydrogen ions (H+) and 
hypochlorite ions (OCl-), and would be expressed as:
     HOCl --> H+ + OCl-

Hypochlorous acid is a weak acid and is not dissociated (ionized) when the pH is less than 
6.  This is important, as hypochlorous acid (HOCl) has 40 to 80 times greater disinfection 
ability than the hypochlorite ion (OCl-).  In wastewater with a pH of 7.3 (depending on 
temperature), about 50% of the chlorine will be in the form of HOCl and 50% in the form of 
OCl-.  The higher the pH level the greater the percent of OCl and the more chlorine required 
to achieve disinfection.

B. Hypochlorites (OCl-)
Usually, sodium hypochlorite (NaOCl) is used, rather than calcium hypochlorite [Ca (OCl) 2], 
because calcium hypochlorite is more costly, causes calcium sludge, and is more 
dangerous to handle.

The sodium hypochlorite reaction with water is similar to gaseous chlorine, forming sodium 
hydroxide (NaOH), hypochlorous acid (HOCl), hypochlorite ion (OCl-), and hydrogen ion 
(H+). This is usually expressed as:
     2NaOCl + 2H2O --> 2NaOH + HOCl + OCl- + H+

The hydrochloric acid ionizes the same as gaseous chlorine, and is pH dependent.
     HOCl --> H+ + OCl-

The main difference between chlorine gas and hypochlorite compounds is that gas tends to 
decrease pH, which favors hypochlorous acid formation.  Hypochlorite compounds tend to 
increase pH with the occurrence of sodium hydroxide which favors hypochlorite ion 
formation.

A. Mixing

35.1.1

35.2.1

Discuss the reactions of gaseous chlorine and hypochlorites when mixed with water.

Discuss the effect of the following on chlorination.

Advanced Wastewater Study Guide - February 2016



Printed on 05/25/16Page    85  of   112

Chapter 36 - Operation and Maintenance - Chlorination

Section 36.1 - Handling and Storage

Good mixing at the point of application optimizes disinfection.

B. Contact time
The longer the contact time, the better the disinfection will be.  The minimum contact times 
under average and peak flows are 60 minutes and 30 minutes, respectively.

C. Temperature
With higher temperatures of the wastewater, the rate of disinfection will occur more rapidly.

D. pH
The lower the pH of the wastewater, the more effective the disinfection will be.  This is 
because more hypochlorous acid will be present and less of the hypochlorite ion.  The 
hypochlorous acid is a much better disinfectant than the hypochlorite ion.

E. Suspended solids
High suspended solids from poor upstream treatment will reduce the effectiveness of 
disinfection.  Suspended solids will contain higher concentrations of microorganisms and 
will tend to shield microorganisms from contact with the chlorine in solution.  This will cause 
an increased chlorine demand to achieve disinfection.

F. Organic and inorganic materials
Since chlorine is such a strong oxidizing agent, it will react with various organic and 
inorganic materials using up chlorine and reducing the effectiveness of disinfection.  If these
materials are present, they will increase the chlorine demand and require larger amounts of 
chlorine to achieve the desired disinfection.

A. Permanent piping
     1. Chlorine gas permanent piping under pressure
          a. Permanent piping for dry pressurized chlorine gas should be constructed 
               from seamless carbon steel, schedule 80; a 1-inch diameter is adequate for 
               most applications.
          b. Pipe with a 3/4-inch diameter can be used for 150-pound cylinders or 1-ton tanks,
               but smaller sizes are not recommended.
          c. Permanent piping joints should be welded.
          d. All piping needs to be cleaned before being placed in service. Use an approved 
               solvent to remove all grease and oil and a dry air or inert gas purge to remove all 
               residual solvent.